SNAPPERDRQO Parts

" Manual
S$150X Series

Zero-Turn Riding Mower

Models: Description:

5900884 S150XKAV2048, 48" 20HP Kawasaki Mid Mount Zero-Turn Rider
5900885 S150XKAV2252, 52" 22HP Kawasaki Mid Mount Zero-Turn Rider
5900843 S150XKAV2552, 52" 25HP Kawasaki Mid Mount Zero-Turn Rider
5900844 S150XKAV2552 CAL, 52" 25HP Kawasaki Mid Mount Zero-Turn Rider
5900909 S150XKAV2552CE 52" 25HP Kawasaki Mid Mount Zero-Turn Rider
5900845 S150XK0H2752 S/S, 52" 27HP Kohler Mid Mount Zero-Turn Rider
5900907 S150XKAV2652, 52" 26HP Kawasaki Mid Mount Zero-Turn Rider

Briggs and Stratton Power Products Group, LLC

5375 North Main Street 5102071
Munnsville, NY 13409 USA Revision P
800-933-6175 Rev. Date: 4/23/12

TP 400-7439-P-M1-SP







Table Of Contents

MODEL COMPONENTS PAGE
Y =T o = 10 TR T o 1U o OO OO PT PP UPPPPPPPPI 4
Rear BUMPET & ROPS GIOUP ...coiuiiiiiiitiie ettt ettt ettt et e s bt e e e aa bt e e et e e e e s b et e e eab et e e sbe e e e eebe e e e eabreee s nanreeeennneeas 6
Seat & KICK PIAtE GIOUD ...ttt e e e ekt e e et et e e s e ettt e e aab et e e s ne e e e sabeee e eneeeenane e 8
FUEI TANK & MOUNE GrOUD ....ciieiiiiiiee e e ettt e ettt e e e e e e et e et e e e e eesasbaaeeeeaeeseansassaeeaaaeeesasseeeaaessassssseeeaeeeesnnnssnnseeenens 10
Instrument CoNtrol PAn@I GrOUP ........e ittt oottt e e e e e oottt et e e e e e e e e aaeeeeeeaaeeanbeeeeeaaaeaannnseeeeaaaeaannnnneneas 12
Engine & PTO Group - Kawasaki MOGEIS ..........oouiiiiiiiiie ettt et e s e e e e e ene 14
ENgine & PTO Group - KONIET ...ttt oottt e e e e e ettt et e e e e e e et e eeeaae e e nneteeeaaaasaannneanaeaaeaaaannnns 18
VLo a] o B g N €T (o TU o PP PP RUPP PP 20
1Y/fo){[o] s W @7 o] ] 1 o] W €140 U] o RSP URTRRRRSOTPRP 22
[ 1Yo =10 o € (o T o PRSPPI 24
Hydraulic COMPONENTS SEIVICE GIOUD .....cciiuiiiieiiiee e e ec ittt et e e e e ettt e e e e e e e stbe et eeeeeesasbsaeeeaeessaassssaeesessanssasbeeaeaeseaassssseeeaes 26
L 1Yo =10 o1V (oYU | A ] o U o R PR TPPUPRRTN 28
e T L aTe 2T =L € o 1H] o TSR RUS T SPPR 30
(D =To [ i € o TU o SRS 32
T T I N N ] (0T o S SO PPRPRTRRRINt 36
(DYoo E R =T = 1 o o SO 38
Decals - Safety & OPEration ........ ..o e ettt e e e ettt et e ea e e e e e aaaeeeeeeaa e e e e nnseeeeaaaeeaaanneeeaaaeaaannnnneeaaaaeaann, 40
Decal Group - Brand & MOGEI ... ittt e et e e e bt e n e e e e e e e e e e r et e e e nn e s 42
Decal Group - Safety & OPEIratiON ..........ccoii ittt e et e e e e e e e st e e e e e e e s s b aaaeeaeeeeseaansbeeaeee s e nnnaeane s 44
Decals - Safety & Operation (EXPOrt MOGEIS) ........oeiiiiiiiiiiiii ettt e e e e e e e e e e e e e s eaan e e aeeeeenanraeeas 46
48" & 52" Mower DeCK - HANGEI ChaINS ......cuiiuiiiiiiiiiiiiieieieiiiieiteai e e e e e e e e e nnnen 48
48" & 52" MOWET DECK = ROIIEIS ... ettt e e oottt et e e e e e e aneeeeeaeaihnsbeeeeeaeaeaansanaeaeeaeaannnees 50
48" & 52" Mower Deck - Housing, Covers, Spindles & BIades ..........cooo it 52
48" & 52" Mower Deck - Pulleys, Belt & IAIEr A .....eee e 54
52" Mower Deck - Housing, Covers, Spindles & Blades (EXport MOAEIS) .........ccoviiiimiiiiiiiiiieeee e 56
oY (g Tor= TS Tod 1= 0 g E= o PR 58-61

Torque Specification Chart ........ ... e Inside Back Cover



Main Frame Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300887

The above parts group applies to the following Mfg. Nos.:

5900885 5900909
5900843

5900844

5900845

5900907

5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 4 TP 400-7439-P-M1-SP



Main Frame Group

REF NO. PART NO. QTy.

DESCRIPTION

5025457
5020884
5025160
5025449
5025448
5100882
5021072
5402208D
5402927D
5020883
1722009

- O © 0o NO O~ WOWON =
it ) 2\ S 2 I \C I N \C B SN V]

—_

Footnotes

BOLT, 1/4-28 X 1/2, GD5 YZ
BEARING, TAPERED ROLLER, 1"
WASHER, 3/4 SAE

WASHER, BELLEVILLE - 1.500 X .755
NUT, 3/4-16, HEX JAM NYLON LOCK
CAP, CASTER SPINDLE, LOW PROFILE
SEAL, GREASE

WELD, CASTER YOKE - RED

WELD, MAIN FRAME, SNP 2552 - RED
CUP, BEARING (SV)

STRAP-BLACK RUBB

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907
5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

5900909

TP 400-7439-P-M1-SP



Rear Bumper & ROPS Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.
Seat Belt Components -
Suspension Seat Models

5300888

€ RHSside
7

Components

Roll Bar Hardware Bag
(not shown)

IMPORTANT NOTE:
Contact Yard Power Products Group Service Department o~
at 1-800-933-6175 ext. 709 for ROPS replacement parts.
You must provide the Femco Inc. serial number

for the ROPS system.

11

The above parts group applies to the following Mfg. Nos.:
5900885

5900843
5900844
5900845
5900907
5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 6

5900909

TP 400-7439-P-M1-SP



Rear Bumper & ROPS Group

REF NO. PART NO. QTY. DESCRIPTION
1 5100267 2 SCREW, 1/2-13 X 1.00, SHCS
2 5025396 6 NUT, 1/2-13 HEX NYLOCK FLANGE
3 5400844A 1 PLATE, SEAT BELT ANCHOR - BLK (TWO USED ON MODELS WITH
SUSPENSION SEAT)
4 5100139 1 SEAT BELT, RETRACTING - ASSM (MODELS WITHOUT SUSPENSION SEAT)
5 5101194 1 ROPS COMPLETE IN BOX, SNAPPER PRO 48/52
6 5025158 4 WASHER, 1/2 SAE
7 5025155 6 WASHER, 5/16 SAE
8 5025011X6 6 BOLT, 5/16-18 X 3/4 GD5
9 5025392 6 NUT, 5/16-18 HEX NYLOCK FLANGE
10 5403116D 1 PLATE, HEAT SHIELD - RED
11 5025017X24 4 BOLT, 1/2-13 X 3 GD5
12 5402793D 1 PLATE, CARB. SHIELD - RED
13 5402934D 1 WELD, PLATE, BUMPER - RED
14 - 1 * ROLL BAR POST, RH (SV)
15 - 1 * ROLL BAR POST, LH (SV)
16 - 1 * ROLL BAR TOP LOOP (SV)
17 5100383 2 RUBBER BUMPER (SV)
18 - 2 * BOLT (SV)
19 - 2 * NUT (SV)
20 5100079 2 PIN, HITCH, BLACK W/ PLASTIC LANYARD (SV)
21 5025018X10 2 BOLT, 1/2-20 X 1-1/4" GD8 YZ
22 5025098 2 NUT, 1/2-20 HEX NYLON LOCK
23 5400847A 1 MOUNT, SEAT BELT - RH - BLK (MODELS WITHOUT SUSPENSION SEAT)
24 5100377 1 ROLL BAR HARDWARE BAG (SV) (INCLUDES HITCH PIN)
25 5100545 2 RUBBER WASHER (SV)
26 5025440 2 WASHER, 1/2", GD9, YZ
27 5101223 1 SEAT BELT, SUPER SLEEVE (MODELS WITH SUSPENSION SEAT)
28 5101226 1 SEAT BELT, RETRACTING (MODELS WITH SUSPENSION SEAT)
Footnotes

NOTE: * Contact Yard Power Products Group Service Department at 1-800-933-8175 ext.709 for ROPS replacement
parts. You must provide the Femco Inc. serial number for the ROPS system.

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907
5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

5900909

7 TP 400-7439-P-M1-SP



Seat & Kick Plate Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Non-Suspension Seat Replacement Parts 5300889
14 - Arm Rest (Set of Two)
15 - Spring, Seat Adjustment
16 - Kit, Seat Rails, Complete

KOHLER MODELS
Suspension Seat Replacement Parts (SUSPENSION SEAT)
19 - Arm Rest (Set of Two) ?’/2

i

20 - Cushion, Back Qi““ 23

1
1

@48

21 - Cushion, Seat

22 - Kit, Adjuster

The above parts group applies to the following Mfg. Nos.:

5900885 5900909
5900843

5900844

5900845

5900907

5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 8 TP 400-7439-P-M1-SP



Seat & Kick Plate Group

REF NO. PART NO. QTY. DESCRIPTION
1 5101214 1 SEAT, SUSP TYPE (KOHLER MODELS)
2 5025392 12 NUT, 5/16-18 HEX NYLOCK FLANGE
3 5600302 1 SEAT PLATE W/ DECALS, S150X (INCLUDES SAFETY DECALS)
4 7078299 2 SPRING, SEAT SUPPORT (KAWASAKI MODELS)
5 5402779D 1 PLATE, FLOOR PAN - RED
6 5025155 4 WASHER, 5/16 SAE
7 5025011X8 6 BOLT, 5/16-18 X 1 GD5 YZ (KAWASAKI MODELS)
8 5101013 1 SAFETY WALK, 11.50 X 15.00
9 5101011 1 SAFETY WALK, 8.00 X 15.00
10 5025394 2 NUT, 3/8-16 HEX NYLOCK FLANGE
11 5025156 2 WASHER, 3/8 SAE
12 5025013X22 2 BOLT, 3/8-16 X 2-3/4" GD5 YZ
13 5044617 2 WASHER, .34 X 1.25 X 10 GA (KAWASAKI MODELS)
14 1686907 1 ARM REST (SET OF TWO) (SV) (NON-SUSPENSION SEAT ONLY)
15 5100636 1 SPRING, SEAT ADJUSTMENT (SV) (NON-SUSPENSION SEAT ONLY)
16 5061599X1 1 KIT, SEAT RAILS, COMPLETE (SV) (NON-SUSPENSION SEAT ONLY)
17 5061599 1 SEAT, XB-150, NO LOGO, BLACK (KAWASAKI MODELS)
18 5022612 2 BUMPER, RUBBER (KOHLER MODELS)
19 5101214X1 1 KIT, ARM REST, SET OF TWO, S/S (SV) (SUSPENSION SEAT ONLY)
20 5101214X2 1 CUSHION, BACK, S/S (SV) (SUSPENSION SEAT ONLY)
21 5101214X3 1 CUSHION, SEAT, S/S (SV) (SUSPENSION SEAT ONLY)
22 5101214X4 1 KIT, ADJUSTER, S/S (SV) (SUSPENSION SEAT ONLY)
23 5100548 4 WASHER, .390 X 1.50 X .109, YZ (SUSPENSION SEAT ONLY)
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907
5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

5900909

9 TP 400-7439-P-M1-SP



Fuel Tank & Mount Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

16

LHFUELTANK 18 14

10

AN

FUEL TANK REPLACEMENT PARTS

Ty
CONNECT TO ENGINE

RHFUELTANK 19

23 - FUEL FILTER

117

127

! e

AL
Py B IRS
J#” A

5300890
5300902

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907
5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

10

5900909

TP 400-7439-P-M1-SP



Fuel Tank & Mount Group
REF NO. PARTNO. QTY. DESCRIPTION

1 5101043 1 TANK, FUEL, SNAPPER PRO - RH (S/N: 2014785118 & Below)
1 5102980 1 TANK, FUEL, SNAPPER PRO - RH (S/N: 2014785119 & Above)
2 5101044 1 TANK, FUEL, SNAPPER PRO - LH (S/N: 2014785118 & Below)
2 5102981 1 TANK, FUEL, SNAPPER PRO - LH (S/N: 2014785119 & Above)
3 5402926D 1 WELD, TANK MOUNT - RED
4 5025011X6 14 BOLT, 5/16-18 X 3/4 GD5
5 5025155 16 WASHER, 5/16 SAE
6 5025170 12~ WASHER, 5/16 LOCK YZ
7 5404330D 1 WELD, TANK MOUNT, REAR, RH
8 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE
9 5025156 4 WASHER, 3/8 SAE

10 5023358 1 VALVE, FUEL, STR. OUTLET

11 5022917 2 FUEL GUAGE, 12" (SV)

12 5022917X1 2 GROMMET, FUEL GUAGE (SV)

13 5101651 2 CAP, FUEL TANK, 3-1/2 NECK (S/N: 2014785118 & Below)

13 5103005 2 CAP, FUEL TANK, 3-1/2 NECK (S/N: 2014785119 & Above)

14 5020835 6 CLAMP, HOSE, EXTERNAL, 1/2 - RED

15 5050831X23 1 HOSE, LW PRMTN, 1/4" FUEL, 23.00" (SV) (Kawasaki engines only)

16 5050831X48 1 HOSE, LW PRMTN, 1/4" FUEL, 48.00" (SV)

17 5050831X28 1 HOSE, LW PRMTN, 1/4" FUEL, 28.00" (SV)

18 5600050 2 KIT, BUSHING, FUEL (SV)

19 5101144 2 PICKUP TUBE ASSEMBLY, FUEL LINE (SV)

20 5050831X12 1 HOSE, LW PRMTN, 1/4" FUEL, 12.00" (SV) (Kohler engines only)

21 5404331D 1 WELD, TANK MOUNT, REAR, LH

22 5050833X18 1 WIRE LOOM,; 1/2'ID X 18.00" (SV)

23 5021178X3 1 FILTER, FUEL

24 5025013X8 4 BOLT, 3/8-16 X 1 GD5 YZ

25 5025392 4 NUT, 5/16-18 HEX NYLOCK FLANGE

26 5025011X8 2 BOLT, 5/16-18 X 1 GD5 YZ

Footnotes

The above parts group applies to the following Mfg. Nos.:

5900885 5900909
5900843

5900844

5900845

5900907

5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 11 TP 400-7439-P-M1-SP



Instrument Control Panel Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

53000891

I Key Switch
Service Paris

=

O

The above parts group applies to the following Mfg. Nos.:

5900885 5900909
5900843

5900844

5900845

5900907

5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 12 TP 400-7439-P-M1-SP



Instrument Control Panel Group
REF NO. PARTNO. QTY. DESCRIPTION

1 5402769A 1 PLATE, CONTROL PANEL, SNP - BLK
2 5025487X4 3 BOLT, 1/4-20 X 1/2M ALLEN BUTTON HEAD YZ
3 5021518 1 FUSE BLOCK (SV)
4 5025271 4 NUT, #10-24 HEX NYLON LOCK
5 5025270X16 2 SCREW, #10-24 X 2" ROUND PHILLIPS
6 5021603 4 FUSE, ATP, 20 AMP (SV)
7 5022805 1 COVER, VINYL FUSEBLOCK
8a 5100184 1 CABLE, CHOKE, 43.5" (Briggs & Stratton Models)
8b 5046501 1 CABLE, CHOKE, 47" (Kawasaki Models S/N: 2014954004 & Below)
8c 5100184 1 CABLE, CHOKE, 43.5" (Kawasaki Models S/N: 2014954005 & Above)
8d 5047912 1 CABLE, CHOKE, 56" (Kohler Models)
9 5025035 1 NUT, 3/8-24 HEX
10 5022222 1 RING, SWITCH RETAINER
11 5022180 1 SWITCH, BLADE ENGAGEMENT
12 5020927 1 SWITCH, IGNITION, 6 POST
13a 5409263 1 *HOUR METER, ASSEMBLY (S/N: 2015551938 & Above)
13b 5102417 1 HOUR METER (S/N: 2015551937 & Below)
14 5022269 1 O-RING, 7/8 ID X 1/16 W
15 1709188 1 PLUG, .820X1.44 HOLE, BLACK PLASTIC
16 5061763 2 SPACER, .20 X .38 X 1.25
17 5025179X6 2 SCREW, 10-24 X 3/4
18 5101537 1 LEVER, THROTTLE, HEAVY DUTY
19 5101073 1 CABLE, THROTTLE CONTROL, 42"
20 5022789 1 KEY, IGNITION, MOLDED SET (SV)
21 5022790 1 COVER (SV)
22 5022791 1 PLASTIC NUT (SV)
23 5023499 2 WASHER, #10 SAE
24 5046360X1 1 KNOB, THROTTLE CONTROL

Footnotes

* When replacing this hour meter, please call our service department at 1-800-933-6175 ext. 709

The above parts group applies to the following Mfg. Nos.:

5900885 5900909
5900843

5900844

5900845

5900907

5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 13 TP 400-7439-P-M1-SP



Engine & PTO

Group - Kawasaki Models

NOTE: Unless noted otherwise,

use the standard hard
specification chart.

Hardware for
securing engine
to frame.

" — o ———

\ware torque

5300892

A N
N
AV
Y]

AN

R
~ SO — | /
SRR (S s S T

,‘ /
A 7 Wi
~ NN pé / /

/21 ~ SO [N: 1/'/ \/ L

i

N

18 /E\ Torque crankshatt bolt
to 65 Ft. Lbs. (88 Nm)

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900907
5900884
5900909

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 14 TP 400-7439-P-M1-SP



Engine & PTO Group - Kawasaki Models
REFNO. PARTNO. QTY. DESCRIPTION

1 5025391 1 NUT, 1/4-20 HEX NYLOCK FLANGE
2 5047033 1 SPACER, 1.13 X 1.75 X 1.03
3 5022234 1 ADAPTER, OIL DRAIN
4 5100084 1 * CLUTCH, 5218-134, WARNER
5 5025154 1 WASHER, 1/4 SAE
6 5021334X1 1 OIL FILTER (49065-2078) (SV) (21 & 25 HP MODELS ONLY)
6 5102278X1 1 OIL FILTER (20, 22 & 26 HP MODELS ONLY)
7 5100975 1 MUFFLER, 21HP-25HP KAWASAKI ENGINES (21 & 25 HP MODELS ONLY)
7 5102109 1 MUFFLER, (16-20HP), KAWASAKI S50X (20 HP MODELS ONLY)
7 5102127 1 MUFFLER, 22HP KAWASAKI, HORIZONTAL (22 & 26 HP MODELS ONLY)
8 5025392 10 NUT, 5/16-18 HEX NYLOCK FLANGE
9 5021500 1 CLAMP, VINYL INSULATED
10 5043636 1 CLUTCH ANCHOR PAD
11 5044617 4 WASHER, .34 X 1.25 X 10 GA
12 5046446 2 SPACER, .39 X 1.00 X .80
13 5025155 6 WASHER, 5/16 SAE
14 5025011X8 4 BOLT, 5/16-18 X 1 GD5 YZ
15 5025188 4 WASHER, 5/16" INT. TOOTH LOCK
16 5025011X14 5 BOLT, 5/16-18 X 1-3/4 GD5 YZ
17 5050407X8 1 KEY, 1/4 SQ. X 1.00
18 5102864 1 BOLT, CRANKSHAFT, 7/16 X 2-1/2 (Torque to 65 fl Ibs (88 Nm)
19 -- 1 * ENGINE, 21HP KAWASAKI, (Mod FH641V Spec. ES25-R) (21 HP MODELS
ONLY)
19 -- 1 * ENGINE, 25HP KAWASAKI, (Mod. FH721V Spec. ES27-R) (25 HP MODELS
ONLY)
19 - 1 * ENGINE, 20HP, KAWASAKI, FX600V (20 HP MODELS ONLY)
19 -- 1 * ENGINE, 22HP KAWASAKI, FX651V (22 HP MODELS ONLY)
19 -- 1 * ENGINE, 26HP KAWASAKI, FX730V (26HP MODELS ONLY)
20 5025127 1 NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)
21 5025052X18 1 BOLT, 5/16-18 X 2-1/4 TFL, GD5 YZ
22 5021379 1 GROMMET, 7/8
23 5048681 1 HOSE, OIL DRAIN
24 5023143 1 RAIN COVER (SV)
25 5023146 3 CLAMP (SV)
26 5023138 1 AIR FILTER ASSEMBLY (SV)
27 5023139 1 CASE, AIR FILTER (SV)
28 5023140 1 AIR FILTER, SECONDARY (SV)
29 5023141 1 AIR FILTER, PRIMARY (SV)
30 5023147 2 CLAMP, CAP (SV)
31 5023144 1 CAP, FILTER CASE (SV)
32 5023145 1 CASE, BRACKET, COMPLETE (SV)
33 5023142 1 BRACKET PLATE (SV)
34 5023149 1 AIR INLET TUBE (SV)
35 5023148 1 BREATHER TUBE (SV)
Footnotes

* For models S/N: 2015375705 & Below, when replacing the clutch, the jumper harness (#5403576) is required.

The above parts group applies to the following Mfg. Nos.:
5900885
5900843
5900844
5900907
5900884
5900909

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 15 TP 400-7439-P-M1-SP



Engine & PTO

Group - Kawasaki Models

NOTE: Unless noted otherwise,

use the standard hard
specification chart.

Hardware for
securing engine
to frame.

" — o ———

\ware torque

5300892

A N
N
AV
Y]

AN

R
~ SO — | /
SRR (S s S T

,‘ /
A 7 Wi
~ NN pé / /

/21 ~ SO [N: 1/'/ \/ L

i

N

18 /E\ Torque crankshatt bolt
to 65 Ft. Lbs. (88 Nm)

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900907
5900884
5900909

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 16 TP 400-7439-P-M1-SP



Engine & PTO Group - Kawasaki Models

REF NO. PART NO. QTYy. DESCRIPTION
37 5025010X6 1 BOLT, 1/4-20 X 3/4 GD5 YZ
38 1724815 1 SOLENOID-4 POLE 12 VOLT DC (TROMBETTA)
39 5025126 1 NUT, 1/4-20 HEX SERR. FLANGE
40 5023217 2 WASHER, 5/16 LIGHT LOCK (SV)
41 5023216 2 NUT, 5/16-24 JAM (SV)
42 5100062 1 SPACER, 1.13 X 1.75 X .32 (21HP & 25HP MODELS ONLY)
1
1
1
1
4
1
1

42 5048135 SPACER, 1.13 X 1.75 X .62 (20HP & 26HP MODELS ONLY)

42 5044062 SPACER, 1.13 X 1.75 X .50 (22 HP MODELS ONLY)

43 5101641 SCREEN, SPARK ARRESTER

44 5100969 EXTENSION, TAILPIPE, 3" (20 HP MODELS ONLY)

45 5025532 BOLT,HEX FLG,SER GD5 3/8-16X1-1/4PACH CZ (20 HP MODELS ONLY)
46 5101022 PULLEY, 5.15 OD X 1-1/8 BORE B-SECT

47 5025531 SET SCREW, 5/16-18 X 3/8, KNURL, W/PATCH

Footnotes
* For models S/N: 2015375705 & Below, when replacing the clutch, the jumper harness (#5403576) is required.

The above parts group applies to the following Mfg. Nos.:
5900885
5900843
5900844
5900907
5900884
5900909

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 17 TP 400-7439-P-M1-SP



Engine & PTO Group - Kohler

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

&

CERATN
SRR
)

£

Hardware for
securing engine
to frame.

—— oy

——

\ .

1
| | ﬁ
__________________ to 55 FL Lbs. (88 Nm)

The above parts group applies to the following Mfg. Nos.:
5900845

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 18 TP 400-7439-P-M1-SP



Engine & PTO Group - Kohler

REF NO. PART NO. QTY. DESCRIPTION
1 5025391 1 NUT, 1/4-20 HEX NYLOCK FLANGE
2 5047033 1 SPACER, 1.13 X 1.75 X 1.03
3 5022892X4 1 KIT, 5.5" HD AIR CLEANER (24 743 22-S) (SV)
4 5100084 1 * CLUTCH, 5218-134, WARNER
5 5025154 1 WASHER, 1/4 SAE
6 5021144X1 1 OIL FILTER (SV)
7 5101275 1 MUFFLER, KOHLER 21 HP - 27 HP
8 5025392 1 NUT, 5/16-18 HEX NYLOCK FLANGE
9 5021500 1 CLAMP, VINYL INSULATED
10 5043636 1 CLUTCH ANCHOR PAD
11 5044617 4 WASHER, .34 X 1.25 X 10 GA
12 5101289 2 SPACER, 1.13 X 1.75 X .75
13 5025155 6 WASHER, 5/16 SAE
14 5025011X8 4 BOLT, 5/16-18 X 1 GD5 YZ
15 5025188 4 WASHER, 5/16" INT. TOOTH LOCK
16 5025011X14 5 BOLT, 5/16-18 X 1-3/4 GD5 YZ
17 5050407X8 1 KEY, 1/4 SQ. X 1.00
18 5045289 1 BOLT, CRANKSHAFT, 7/16"X2-1/2
19 - 1 * ENGINE, 27HP KOHLER
20 5025127 1 NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)
21 5025052X18 1 BOLT, 5/16-18 X 2-1/4 TFL, GD5 YZ
22 5021379 1 GROMMET, 7/8
23 5048681 1 HOSE, OIL DRAIN
24 5046416A 1 ANCHOR, CLUTCH - BLK
25 5025010X6 1 BOLT, 1/4-20 X 3/4 GD5 YZ
26 5022892X2 1 AIR FILTER, SECONDARY (SV)
27 5022892X1 1 AIR FILTER, PRIMARY (SV)
28 5022892X5 2 END CAP (25 096 06-S) (SV)
29 - 1 *ENGINE, 23HP KOHLER
30 5022892X3 1 RAIN COVER (SV)
31 5022892X8 1 BRACKET (25 126 02-S) (SV)
32 5022892X9 1 AIR INLET TUBE (25 326 53-S) (SV)
33 5022892X6 1 DUST CAP (24 462 07-S) (SV)
34 5101022 1 PULLEY, 5.15 0D X 1-1/8 BORE B-SECT
35 5101641 1 SCREEN, SPARK ARRESTER
36 5025531 1 SET SCREW, 5/16-18 X 3/8, KNURL, W/PATCH
Footnotes

* For models S/N: 2015375705 & Below, when replacing the clutch, the jumper harness (#5403576) is required.

The above parts group applies to the following Mfg. Nos.:
5900845

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 19 TP 400-7439-P-M1-SP



Pump Drive Group

NOTE: Unless noted otherwise,
use the standard hardware torque

specification chart.

~o LS ~— 7
N /,

S

~ RN )

N o Non %y

N AN

~ S

~ J

—
w

—h
[~
U L

~

5300893

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907
5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

20

5900909

TP 400-7439-P-M1-SP



Pump Drive Group

REF NO. PART NO. QTY. DESCRIPTION

1 5101023 2 PULLEY, SPLIT STEEL 5.632 OVER BALL
2 5022587 2 BUSHING, TAPERED HUB
3 5023254 2 KEY, 5MM SQ. W/ RADIUS
4 5100923 1 BELT, #7-9502, B-SECT - EL 67.8, HYDRO
5 5025013X32 1 BOLT, 3/8-16 X 4 GD5 YZ
6 5046430A 1 WELD, ARM, PUMP DRIVE IDLER - BLK
7 5022157 2 BUSHING, BRASS, 1.25X1X1.25
8 5025305 1 WASHER, .41 X1.75 X .14
9 5102004 1 SPACER, .39 X 1.00 X 2.55, SS

10 5045475 1 SPACER, .45 X 1.88 X .38

11 5101193 1 PULLEY, IDLER

12 5025013X18 1 BOLT, 3/8-16 X 2-1/4 GD5 YZ

13 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE

14 5025013X14 1 BOLT, 3/8-16 X 1-3/4 GD5

15 5022847 1 SPRING, EXTENSION, SWIVEL END

16 5025010X8 4 BOLT, 1/4-20 X 1", GD5

17 5025034 2 NUT, 3/8-16 HEX

18 5023497 1 EYE BOLT, 3/8-16 X 5", 1 EYE

Footnotes

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907
5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

5900909

21

TP 400-7439-P-M1-SP



Motion Control Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300894

The above parts group applies to the following Mfg. Nos.:

5900885 5900909
5900843

5900844

5900845

5900907

5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 22 TP 400-7439-P-M1-SP



Motion Control Group

REF NO. PART NO. QTy.

DESCRIPTION

1 5010546 2
2 5101077 2
3 5021146 2
4 5021499 2
5 5022068 2
6 5022628 2
7 5022645 2
8 5023260 2
9 5025033 6
10 5025210 2
11 5047004A 2
12 5025394 4
13 5100940 2
14 5100941 4
15 5100942 2
16 5100947 2
17 5101135 2
18 5400636A 1
19 5400637A 1
20 5025170 4
21 5025155 8
22 5402622D 2
23 5402931D 1
24 5402932D 1
25 5025011X6 2
26 5022095 2
27 5025139 2
28 5025013X14 6
29 5025096 8
30 5025156 2
31 5025011X8 6
32 5025011X9 4
33 5025011X10 6
34 5025127 14
35 5020639 2
36 5025392 14
37 5025179X4 4
38 5025029 4
Footnotes

COLLAR, 3/8" SET

BEARING, 3/4" PILLOW BLOCK

BALL JOINT, 5/16-24, FEMALE

BEARING, FLANGE

GRIP, FOAM, 3/4 ID, 16 LONG

BALL JOINT, 5/16-24, LH FEMALE

SPRING, REVERSE RETURN

BUSHING, NYLON

NUT, 5/16-24 HEX

PIN, HAIR, .0915 X 1-7/8

MOUNT, CONTROL ARM - BLK

NUT, 3/8-16 HEX NYLOCK FLANGE
DAMPENER, CONTROL,#(P6709/P3610)

BALL STUD, 5/16 X .50,# PC-477-2)

BUSHING, FLANGED .375 X .630 X 2.00

ROD, NEUTRAL RETURN

ROD, HYDRO LINKAGE

WELD, HANDLE MOTION CONTROL, LH - BLK
WELD, HANDLE MOTION CONTROL, RH - BLK
WASHER, 5/16 LOCK YZ

WASHER, 5/16 SAE

PLATE, PUMP SUPPORT - RED

WELD, CONTROL SHAFT, RH, SNP 2552 - RED
WELD, CONTROL SHAFT, LH, SNP 2552 - RED
BOLT, 5/16-18 X 3/4 GD5

SWITCH, PLUNGER, N.O./N.C.

NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)
BOLT, 3/8-16 X 1-3/4 GD5

NUT, 3/8-16 HEX NYLON LOCK

WASHER, 3/8 SAE

BOLT, 5/16-18 X1 GD5 YZ

BOLT, 5/16-18 X 1-1/8 GD5

BOLT, 5/16-18 X 1-1/4 GD5 YZ

NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)
SPRING, EXTENSION

NUT, 5/16-18 HEX NYLOCK FLANGE

SCREW, #10-24 X 1/2 ROUND PHILLIPS

NUT, #10-24 HEX

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907
5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

5900909

23

TP 400-7439-P-M1-SP



Hydraulic Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300895

23 - Fan Shroud (Not Shown)
37 - Fan, Hyd. Pump (Not Shown)

The above parts group applies to the following Mfg. Nos.:

5900885 5900909
5900843

5900844

5900845

5900907

5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 24 TP 400-7439-P-M1-SP



Hydraulic Group

REF NO. PART NO. QTYy. DESCRIPTION
1 - - Refer to Hydraulic Components Service Group
2 5023338 4 FITTING, #8 JIC - #8 O-RING, 45 DEG.
3 5023267 2 ADAPTER, 90 DEG, 9/16-3/8 BARB
4 5022920 1 FITTING, TEE, 1/2 HOSE
5 5050860X7P5 2 HOSE, 3/8 PUSH-LOCK, 7.5" LONG
6 5050860X22 1 HOSE, 3/8 PUSH-LOCK, 22" LONG (SV)
7 5050933X24P5 1 HOSE, 5/8, PUSH-LOCK, 24.5" LONG
8 5100017 1 CAP, HYDRAULIC
9 5061712 1 TANK, HYDRAULIC, ASSEMBLY
10 5021164 2 CLAMP, #10 HOSE, STAINLESS
11 5023268 5 CLAMP, HOSE
12 5100384X20 1 LOOM, CONVOLUTED SPLIT, 11D X 20 IN
13 5023118 1 FITTING, ELBOW, 3/8" (SV)
14 5022042X2 2 KEY, WOODRUFF (SV)
15 5022042X3 2 NUT, CASTLE 1-20 (SV)
16 5100670 1 PUMP, HYDRO-GEAR, 12CC - LH
17 5100671 1 PUMP, HYDRO-GEAR, 12CC - RH
18 5025010X6 2 BOLT, 1/4-20 X 3/4 GD5 YZ
19 5025154 2 WASHER, 1/4 SAE
20 5025169 2 WASHER, 1/4 LOCK
21 5025013X10 4 BOLT, 3/8-16 X 1-1/4 GD5
22 5025128 4 NUT, 3/8-16 HEX SERRATED FLANGE
23 5100162 2 FAN SHROUD
24 5025203X16 2 PIN, COTTER, 1/8 X 2
25 5102099 4 HOSE, ASSEMBLY, 22.5
26 5023266 1 ADAPTER, TEE, 9/16 - 3/8 BARB
27 5023461 2 ADAPTER, 45 DEG, 9/16-3/8 BARB
28 1719168 1 FILTER, OIL
29 5023096 1 FILTER HEAD, HYDRAULIC
30 5100678 1 FITTING, STRAIGHT, HYD #12618
31 5050860X6P5 1 HOSE, 3/8 PUSH-LOCK, 6.5" LONG
32 5022922 1 CLAMP, #4 HOSE, STAINLESS
33 5050860X20 1 HOSE, 3/8 PUSH-LOCK, 20" LONG (SV)
34 5023120 1 GROMMET (SV)
35 5023121 1 GROMMET (SV)
36 5023119 1 FITTING, ELBOW 5/8 (SV)
37 5022571X1 2 FAN, HYD. PUMP (SV)
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907
5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

5900909

25

TP 400-7439-P-M1-SP



Hydraulic Components Service Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Hydraulic Components Service Group 5300895A

“ S/N: 2013830719 & Below

The above parts group applies to the following Mfg. Nos.:

5900885 5900909
5900843

5900844

5900845

5900907

5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 26 TP 400-7439-P-M1-SP



Hydraulic Components Service Group

REF NO. PART NO. QTY. DESCRIPTION
1 - - No Longer Available. Use "B" Service Parts
2 5022633 4 FITTING, #8 O-RING X #8 JIC, STR
3 5025017X22 8 BOLT, 1/2-13 X 2-3/4 GD5 YZ
4 5025056 8 NUT, 1/2-13 HEX NYLON LOCK
5 5102682 1 WHEEL MOTOR, LH, 14.5 CI-TF0240LS080AAKZ
6 5102681 1 WHEEL MOTOR, RH, 14.5 CI-TF0240LS081AAKZ
7 5022634 4 FITTING, #10 O-RING X #8 JIC, STR
8 5025475 8 BOLT, 1/2-13 X 2-1/2, NYLON PATCH
9 5025330 8 NUT, 1/2-13 SQUARE
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907
5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

5900909

27

TP 400-7439-P-M1-SP



Hydraulic Mount Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300903

/ 7 / SEE HYDRAULIC

The above parts group applies to the following Mfg. Nos.:

5900885 5900909
5900843

5900844

5900845

5900907

5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 28 TP 400-7439-P-M1-SP



Hydraulic Mount Group
REFNO. PARTNO. QTY. DESCRIPTION

1 5025011X8 8 BOLT, 5/16-18 X 1 GD5 YZ

2 5025155 8 WASHER, 5/16 SAE

3 5402781D 1 PLATE, MOUNT, RESERVOIR - RED

4 5025392 8 NUT, 5/16-18 HEX NYLOCK FLANGE

5 5023173 1 CLAMP, HOSE, 1.000 DIA.
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900885 5900909
5900843

5900844

5900845

5900907

5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 29 TP 400-7439-P-M1-SP



Parking Brake Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300897

BRAKE CABLE
ROUTING

10, 10A - “ASSM, BRAKE, 1-1/4
HUB, RH” (NOT SHOWN)

36 - STUD, BRAKE HUB 7

The above parts group applies to the following Mfg. Nos.:

5900885 5900909
5900843

5900844

5900845

5900907

5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 30 TP 400-7439-P-M1-SP



Parking Brake Group

REF NO. PART NO. QTY. DESCRIPTION
1 5402928D 1 WELD, BRAKE SHAFT, SNP 2552 - RED
2 5020979 2 CLEVIS, 5/16-24, PLASTIC
3 5021098 2 BEARING, BRONZE FLANGE, 3/4
4 5022361 2 SPRING, BRAKE
5 5021494 2 SPRING, COMPRESSION, 5-1/2
6 5023324 2 CABLE, PARKING BRAKE
7 5102896 2 BRAKE DRUM, 6", 5 BOLT, KNOTT
8 5023490 8 BOLT, 5/16-18 X 3/4 12PT FLANGE - PATCH
9 5023500 1 ASSM, BRAKE, 1-1/4 HUB, LH (S/N: 2015208611 & Below)
9A 5102897 1 BRAKE SHOE ASM, LH, KNOTT (S/N: 2015208612 & Above)
10 5023501 1 ASSM, BRAKE, 1-1/4 HUB, RH (Not Shown - S/N: 2015208611 & Below)
10A 5102898 1 BRAKE SHOE ASM, RH, KNOTT (Not Shown - S/N: 2015208612 & Above)
11 5025337 2 WASHER, 5/16 USS
12 5041930 2 SPACER, .38 X .50 X .27
13 5042134 2 SPACER, .32 X .75 X 1.06
14 5101038 1 GRIP, FOAM, 3/4ID X 6 X .187
15 5025213X8 2 PIN, CLEVIS, 5/16 X 1YZ
16 5047084A 2 LINK, BRAKE LOCK - BLK
17 5025170 8 WASHER, 5/16 LOCK YZ
18 5025013X6 4 BOLT, 3/8-16 X 3/4 GD5 YZ
19 5025394 6 NUT, 3/8-16 HEX NYLOCK FLANGE
20 5025011X14 2 BOLT, 5/16-18 X 1-3/4 GD5 YZ
21 5025045 2 NUT, 5/16-24 HEX NYLON LOCK
22 5025155 2 WASHER, 5/16 SAE
23 5025128 2 NUT, 3/8-16 HEX SERRATED FLANGE
24 5021397 2 GROMMET, 1-1/4
25 5025156 2 WASHER, 3/8 SAE
26 5025392 2 NUT, 5/16-18 HEX NYLOCK FLANGE
27 5025203X10 2 PIN, COTTER, 1/8" X 1-1/4
28 5025013X12 2 BOLT, 3/8-16 X 1-1/2 GD5 YZ
29 5025011X10 2 BOLT, 5/16-18 X 1-1/4 GD5 YZ
30 5025127 2 NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)
31 5022182 2 SWITCH, PLUNGER
32 5403278D 1 BRACKET, SWITCH MOUNT
33 5025126 2 NUT, 1/4-20 HEX SERR. FLANGE
34 5025010X6 2 BOLT, 1/4-20 X 3/4 GD5 YZ
35 5025154 2 WASHER, 1/4 SAE
36 5023368X1 1 STUD, BRAKE HUB (SV)
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907
5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

5900909

31

TP 400-7439-P-M1-SP



Deck Lift Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300898

The above parts group applies to the following Mfg. Nos.:

5900885 5900909
5900843

5900844

5900845

5900907

5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 32 TP 400-7439-P-M1-SP



Deck Lift Group

REF NO. PART NO. QTY. DESCRIPTION
1 5025440 12 WASHER, 1/2 GD9 YZ
2 5025098 5 NUT, 1/2-20 HEX NYLON LOCK
3 5025394 6 NUT, 3/8-16 HEX NYLOCK FLANGE
4 5025156 14 WASHER, 3/8 SAE
5 5020870 4 INSERT, BEARING
6 5025010X6 2 BOLT, 1/4-20 X 3/4 GD5 YZ
7 5025126 2 NUT, 1/4-20 HEX SERR. FLANGE
8 5025154 2 WASHER, 1/4 SAE
9 5025034 2 NUT, 3/8-16 HEX
10 5020639 1 SPRING, EXTENSION
11 5402933D 1 WELD, SHAFT, DECK LIFT, SNP (S/N: 2013206817 & Below)
12 5025017X22 1 BOLT, 1/2-13 X 2-3/4 GD5
13 5025396 1 NUT, 1/2-13 HEX NYLOCK FLANGE
14 5025013X10 2 BOLT, 3/8-16 X 1-1/4 GD5 (S/N: 2013206817 & Below Qty. 6)
15 5025018X18 1 BOLT, 1/2-20 X 2-1/4" GRD5
16 5020441 2 COLLAR, 5/8" SPLIT
17 5023355 1 SPRING, DECK LIFT ASSIST
18 5021811 1 EYE BOLT, 3/8-16 X 8", 1" EYE
19 5025100 1 NUT, 3/8-16 HEX SIDE LOCK
20 5025212X7 1 PIN, CLEVIS, 1/4 X 7/8
21 5025210 2 PIN, HAIR, .0915 X 1-7/8
22 5100548 4 WASHER, .390 X 1.50 X .109, YZ
23 5025443 4 BOLT, 3/8-16 X 3/4, GD5, YZ WITH PATCH
24 5025018X14 4 BOLT, 1/2-20 X 1-3/4 GD5 YZ
25 5402815A 1 PIVOT, DECK LIFT WELD - RIGHT - BLK
26 1715834 1 RUBBER, FOOT PEDAL
27 5061569A 1 PEDAL, FOOT - BLK
28 5025328X12 2 PIN, CLEVIS, 1/2 X 1 1/2, YZP
29 5402814A 1 PIVOT, DECK LIFT WELD - LEFT - BLK
30 5025089 7 NUT, 1/2-20 HEX JAM
31 5020095 2 GREASE FITTING, 1/4-28 STRAIGHT
32 5023343 4 BUSHING, 1.00 X 1.13 X 1.38, PLASTIC
33 5022434 1 BALL JOINT, 1/2-20, MALE
34 5061670 1 SPACER, .53 X 1.00 X 1.00
35 5020020 2 GREASE FITTING, 1/4-28 STRAIGHT
36 5403315D 1 WELD, DECK STABILIZER - RED (S150X Models)
36 5407586A 1 WELD, DECK STABILIZER - BLK (S150XT Models)
37 5025146X16 1 BOLT, 3/8-16 X 2, CARRIAGE
38 5400719A 1 WELD, ROD DECK LIFT - BLK
39 5400769D 1 WELD, DECK ADJUST LINK - RED
40 5021880 1 GRIP, FOAM
41 5023174 2 CLEVIS, 1/2-20, STEEL
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907
5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

5900909

33

TP 400-7439-P-M1-SP



Deck Lift Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300898

The above parts group applies to the following Mfg. Nos.:

5900885 5900909
5900843

5900844

5900845

5900907

5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 34 TP 400-7439-P-M1-SP



Deck Lift Group

REF NO. PART NO. QTY. DESCRIPTION
42 5101218 2 ROD,DECK LIFT ADJUSTMENT
43 5023498 1 PIN, HITCH, 1/2 X 2.00 OAL, YP
44 5050857X1 1 HOSE, 1/2" PUSH-ON, 1.00"
45 5025013X22 4 BOLT, 3/8-16 X 2-3/4 GD5 YZ (S/N: 2013206818 & Above)
46 5100634 4 PIVOT BLOCK, PLASTIC (S/N: 2013206818 & Above)
47 5403925A 2 PLATE, PIVOT BLOCK SUPPORT - BLK (S/N: 2013206818 & Above)
48 5404303D 1 WELD, DECK LIFT SHAFT (S/N: 2013206818 & Above) (S150X Models)
48 5407406D 1 WELD, DECK LIFT SHAFT (S150XT Models)
49 5048549 1 COLLAR, 1" DOUBLE SPLIT (S/N: 2013206818 & Above)
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907
5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

5900909

35 TP 400-7439-P-M1-SP



Wheel & Tire Group

NOTE: Unless noted otherwise,
use the standard hardware torque

specification chart.

5300899

Front Wheels & Tires

Inflate to 25 PSI

Rear Wheels & Tires

Inflate to 15 PSI

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907
5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

36

5900909

TP 400-7439-P-M1-SP



Wheel & Tire Group

REF NO. PART NO. QTYy. DESCRIPTION
1 5022631S 2 WHEEL & TIRE ASSEMBLY, 13 x 5.0 - 6 (S150X Models)
2 5022029X1 2 TIRE, 13x5.0-6
3 5022631SX1 2 WHEEL ASSEMBLY, for 13 x 5.0 - 6 Tire (Includes Ref No. 4 & 5)
4 5022631SX2 4 BEARING, Tapered Roller (2 per tire)
5 5022631SX3 4 GREASE SEAL (2 per tire)
6 5047103 4 ADAPTER, Caster Wheel (2 per tire)
7 5025017X64 2 BOLT, 1/2-13 x 8"
8 5025396 2 NUT, 1/2-13 HEX NYLOCK FLANGE
9 5023369 2 WHEEL & TIRE ASSEMBLY, 22 x 11 - 10 (S150X Models)
10 5023369X2 2 TIRE, 22 X 11.0 - 10 (SV)
11 5023369X1 2 WHEEL ASSEMBLY, 10 X 7 (SV)
12 5020601 10 LUG NUT, 1/2-20
13 5025158 2 WASHER, 1/2" SAE
14 5023280 2 * FLAT-FREE TIRE ASSEMBLY, 13x5.0-6
15 5100006 2 WHEEL & TIRE ASSEMBLY, 22 X 10 - 10 (48" MODELS ONLY)
16 5100006X1 2 TIRE, 22 X 10.00 -10 (48" MODELS ONLY)
17 5022631SX4 2 BEARING, RACE (SV) (Not shown)
Footnotes

NOTE: * Solid urethane tire assembly. Wheel is not serviceable.

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907
5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

5900909

37

TP 400-7439-P-M1-SP



Decals - Brand

NOTE: Unless noted otherwise,

use the standard hardware torque

specification chart.

5300900

AN
w/",
2/
a,,.;... \~\ -

The above parts group applies to the following Mfg. Nos.:

5900884

TP 400-7439-P-M1-SP

38

© Copyright 2012 Briggs and Stratton. All Rights Reserved.



Decals - Brand

REF NO. PART NO. QTy.

DESCRIPTION

1 5022811 1

2 5022812 1

3 5101256 1

4 5101201 1

5 5101284 1
Footnotes

DECAL, 48 (48" MODELS ONLY)
DECAL, 52 (52" MODELS ONLY)
DECAL, S150X, FRONT

DECAL, SNAPPER PRO, HEAT
DECAL, S150X

The above parts group applies to the following Mfg. Nos.:

5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

39

TP 400-7439-P-M1-SP



Decals - Safety & Operation

NOTE: Unless noted otherwise,

use the standard hardware torque

specification chart.

5300904

Beits & Blades

HYDRAULIC OIL RESERVOIR

USE SAE 20W-50 MOTOR OIL |

|
|
|

Charge  PTO
Switch Circult Cluteh Auxitiary

204  20A 204 20A

Key

10,11, 13

The above parts group applies to the following Mfg. Nos.:

5900884

TP 400-7439-P-M1-SP

40

© Copyright 2012 Briggs and Stratton. All Rights Reserved.



Decals - Safety & Operation

REF NO. PART NO. QTy.

DESCRIPTION

1 5100097 1
2 5101292 1
3 5100088 1
4 5100708 1
5 5100709 1
6 1725941 1
7 5102290 1
8 5100342 1
9 5061724 1
10 5100280 1
11 5048970 1
12 5100957 1
13 5046503 1
14 5100405 1
15 5100406 1
16 5100403 1
17 5100404 1
18 5100683 2
19 5100684 2
Footnotes

DECAL, MAIN SAFETY

DECAL, DANGER, MOWER DISCHARGE
DECAL, DANGER, MOWER

DECAL, DANGER, FIRE

DECAL, DANGER, FIRE (SP)

DECAL, CZT HYDRO RELEASE
DECAL, BELT & BLADE
DECAL, FUEL VALVE

DECAL-HEIGHT CITATION

DECAL, THROTTLE CONTROL

DECAL, IGNITION SWITCH

DECAL, OIL RESEVOIR
DECAL, FUSE LOCATION

DECAL, WARNING, ROLL BAR (SV)
DECAL, WARNING, ROLL BAR, SP (SV)
DECAL, WARNING, ROLL BAR (SV)
DECAL, WARNING, ROLL BAR, SP (SV)
DECAL, WARNING, ROLL BAR
DECAL, WARNING, ROLL BAR, SP

The above parts group applies to the following Mfg. Nos.:

5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

41

TP 400-7439-P-M1-SP



Decal Group - Brand & Model

NOTE: Unless noted otherwise,

use the standard hardware torque

specification chart.

5300900A

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907

5900909
© Copyright 2012 Briggs and Stratton. All Rights Reserved.

TP 400-7439-P-M1-SP

42



Decal Group - Brand & Model

REF NO. PART NO. QTY. DESCRIPTION

1 5022812 1 DECAL, 52 (52" Models)

2 5022811 1 DECAL, 48 (48" Models)

3 5101256 1 DECAL, S150X, FRONT

4 5101201 1 DECAL, SNAPPER PRO, HEAT

5 5101284 1 DECAL, S150X (S150X Models)

5 5103011 1 DECAL, S150XT (S150XT Models)

6 5102210 1 DECAL, iCD CUTTING SYSTEM
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907
5900909

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

43

TP 400-7439-P-M1-SP



Decal Group - Safety & Operation

NOTE: Unless noted otherwise,

use the standard hardware torque

specification chart.

5301987

HYDRAULIC OIL RESERVOIR

USE SAE 20W-50 MOTOR OIL |

|

Charge  PTO
Switch Circult Cluteh Auxitiary
204  20A 204 20A

Key

|
|

10,11, 13

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907

TP 400-7439-P-M1-SP

44

© Copyright 2012 Briggs and Stratton. All Rights Reserved.



Decal Group - Safety & Operation

REF NO. PART NO. QTY. DESCRIPTION
1 5100097 1 DECAL, MAIN SAFETY
2 5101292 1 DECAL, DANGER, MOWER DISCHARGE
3 5100088 1 DECAL, DANGER, MOWER
4 5100708 1 DECAL, DANGER, FIRE
5 5100709 1 DECAL, DANGER, FIRE (SP)
6 1725941 1 DECAL, CZT HYDRO RELEASE
7 5101064 1 DECAL, BELT & BLADE, SNAPPER PRO 48/52
8 5100342 1 DECAL, FUEL VALVE
9 5061724 1 DECAL-HEIGHT CITATION
10 5100280 1 DECAL, THROTTLE CONTROL
11 5048970 1 DECAL, IGNITION SWITCH
12 5100957 1 DECAL, OIL RESEVOIR
13 5046503 1 DECAL, FUSE LOCATION
14 5100405 1 DECAL, WARNING, ROLL BAR (SV)
15 5100406 1 DECAL, WARNING, ROLL BAR, SP (SV)
16 5100403 1 DECAL, WARNING, ROLL BAR (SV)
17 5100404 1 DECAL, WARNING, ROLL BAR, SP (SV)
18 5100683 2 DECAL, WARNING, ROLL BAR
19 5100684 2 DECAL, WARNING, ROLL BAR, SP
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

45

TP 400-7439-P-M1-SP



Decals - Safety & Operation (Export Models)

NOTE: Unless noted otherwise,

use the standard hardware torque

specification chart.

5302003

a
3
€
&
)
o
2
5
&

e

Q
a

16
17

11,12 ,14

The above parts group applies to the following Mfg. Nos.:

5900909

TP 400-7439-P-M1-SP

46

© Copyright 2012 Briggs and Stratton. All Rights Reserved.



Decals - Safety & Operation (Export Models)
REF NO. PARTNO. QTY. DESCRIPTION

1 5102627 1 DECAL, MAIN SAFETY, ANSI CE
2 5102420 2 DECAL, DANGER, MOWER DECK, ANSI EXP
3 5102457 1 DECAL, DANGER DISCHARGE ANSI EXPORT
4 5100685 2 DECAL, WARNING, ROLL BAR, CE
5 5100537 2 DECAL, SAFETY, CE ROPS, OBS
6 5100536 2 DECAL, SAFETY, CE ROPS
7 5101990 1 DECAL, CZT HYRDO RELEASE (Located under seat plate.)
8 5102290 1 DECAL, BELT & BLADE, S150XiCD DECK (Located under seat plate.)
9 5100342 1 DECAL, FUEL VALVE

10 5061724 1 DECAL-HEIGHT CITATION

11 5100280 1 DECAL, THROTTLE CONTROL

12 5048970 1 DECAL, IGNITION SWITCH

13 5100957 1 DECAL, HYDRAULIC OIL, SAE 20W50

14 5046503 1 DECAL, FUSE LOCATION

15 1739263 1 CE BATTERY DECAL, SMALL (Located on the battery,)

16 5102456 1 DECAL, FIRE ANSI EXPORT

17 5102628 1 DECAL, PARKING BRAKE SYMBOLS

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900909

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 47 TP 400-7439-P-M1-SP



48" & 52" Mower Deck - Hanger Chains

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300901

L\L\WT.W.A. [ ——

The above parts group applies to the following Mfg. Nos.:

5900885 5900909
5900843

5900844

5900845

5900907

5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 48 TP 400-7439-P-M1-SP



48" & 52" Mower Deck - Hanger Chains

REF NO. PART NO. QTY. DESCRIPTION
1 - MOWER DECK (SEE HOUSING, COVERS, SPINDLE & BLADE GROUP)
2 5025038 2 NUT, 1/2-13 HEX
3 5025396 2 NUT, 1/2-13 HEX NYLOCK FLANGE
4 5025158 2 WASHER, 1/2 SAE
5 5025128 4 NUT, 3/8-16 HEX SERRATED FLANGE
6 5025013X16 6 BOLT, 3/8-16 X 2 GD5 YZ
7 5025156 1 WASHER, 3/8 SAE
8 5050878X3 2 CHAIN, 5/16 GD30, 3 LINKS
9 5047503 2 HANGER, FRONT DECK - 2 LINK
10 5025084 4 NUT, 3/8-16 HEX JAM
11 5025096 4 NUT, 3/8-16 HEX NYLON LOCK
12 - DECK LIFT PIVOT (SEE DECK LIFT GROUP)
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907
5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

5900909

49

TP 400-7439-P-M1-SP



48" & 52" Mower Deck - Rollers

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300907
5301030

The above parts group applies to the following Mfg. Nos.:

5900885 5900909
5900843

5900844

5900845

5900907

5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 50 TP 400-7439-P-M1-SP



48" & 52" Mower Deck - Rollers

REF NO. PART NO. QTY. DESCRIPTION
1 - - MOWER DECK
2 5025156 2 WASHER, 3/8" SAE
3 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE
4 5046586 2 SPACER, .38 X .50 X 5.06
5 5025158 2 WASHER, 1/2 SAE
6 5025013X48 2 BOLT, 3/8-16 X 6 GD5 YZ
7 2108765 2 BOLT-WHEEL 3/8-16X2.781 .750 THRD YELLOW
8 1960027 4 WASHER-0500(0.511DX0.870DX.06 THK) BLK
9 1714760 4 GAUGE WHEEL
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907
5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

5900909

51

TP 400-7439-P-M1-SP



48" & 52" Mower Deck - Housing, Covers, Spindles & Blades

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300905A

K

€

fm———m——

29 - Kit, Discharge Chute (Includes #'s 8, 13, 18, 19, 22, 25)

The above parts group applies to the following Mfg. Nos.:
5900885
5900843
5900844
5900845
5900907
5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 52 TP 400-7439-P-M1-SP



48" & 52" Mower Deck - Housing, Covers, Spindles & Blades

REF NO. PART NO. QTY. DESCRIPTION
1b 5101756S 3 BLADE, 18 X .25 X 2.5, 1 X 3.5 (SET OF 3) (52" Models)
1a 5101986S 3 BLADE, 16.25 X.25 X 2.5, 1 X 3.5 (SET OF 3) (48" Models)
2 5022308 6 BODY CLIP, 5/16-18-7GA MATERIAL
3 5023156 12 BOLT, 5/16-18 X 1 1/4 FLANGE
4 5025045 2 NUT, 5/16-24 HEX NYLON LOCK
5 5025155 14 WASHER, 5/16 SAE
6 5025477 3 WASHER, 5/8 GRADE 8, YZ
7 5025392 22 NUT, 5/16-18 HEX NYLOCK FLANGE
8 5025394 7 NUT, 3/8-16 HEX NYLOCK FLANGE
9 5025411 1 BOLT, 5/16-18 X 3/4 FLANGE
10b 5042555 1 ROD, 5/16 X 13.75, TBE, CZ (48" Models)
10a 5061300 1 ROD MOUNT, CHUTE 61" (52" Models)
11 5061095 3 ASSM, SPINDLE, LOW PROFILE
12 5101004 1 SAFETY WALK, 4.00 X 7.50
13a 5100842 1 CHUTE, DISCHARGE, RUBBER, 44/48/52 (48" Models)
13b 5402403 1 CHUTE, DISCHARGE, RUBBER, 61/72 (52" Models)
14 5025145X6 2 BOLT, 5/16-18 X 3/4, CARRIAGE
15 5025320X14 3 BOLT, 5/8-11 X 1-3/4 GD8
16b 5049881D 1 GUARD, 48 DECK - RH -RED (48" Models)
16a 5405037D 1 GUARD, 52" DECK - RH - RED (52" Models)
17b 5049882D 1 GUARD, 48 DECK - LH -RED (48" Models)
17a 5061811D 1 GUARD, 52" DECK - LH - RED (52" Models)
18a 5061293D 1 WELD, FRAME, CHUTE, 61 - SNP RED (52" Models)
18b 5407842D 1 WELD, FRAME, CHUTE (48" Models)
19b 5402360A 1 SUPPORT, DISCHARGE CHUTE - BLK (52" Models)
19a 5402362A 1 SUPPORT,DISCHARGE CHUTE - BLK (48" Models)
20b 5401344A 1 PLATE, DEFLECTOR - BLK (48" Models)
20a 5405557A 1 PLATE, DEFLECTOR - BLK (52" Models)
21c 5600382 1 DECK SHELL W/ DECALS, 52 - S150XCE (52" Export Models)
21a 5600524 1 DECK SHELL W/ DECALS, 52 - S150X (52" Models)
21b 5600549 1 DECK SHELL W/ DECALS, 48 - S150X (48" Models)
22 5025013X10 6 BOLT, 3/8-16 X 1-1/4 GD5
23 5025011X6 6 BOLT, 5/16-18 X 3/4 GD5
24 5408810D 1 PLATE, BRACKET, ANTI SCALP - RED
25 5025156 4  WASHER, 3/8 SAE
26a 5102015 1 FLAP, STRIPER, 52 DECK (52" Models)
26b 5102134 1 FLAP, RUBBER, 48" (48" Models)
27b 5405238A 1 PLATE, SUPPORT - BLK (52" Models)
27a 5405520A 1 PLATE, SUPPORT, 48 - BLK (48" Models)
28 5025011X8 6 BOLT, 5/16-18 X 1 GD5 YZ
29a 5600131 1 KIT, DISCHARGE CHUTE - 52 (52" Models)
29b 5600515 1 KIT, DISCHARGE CHUTE - 48 (48" Models)
30 5025498 2 5/16 PUSH-ON NUT RETAINER, STL, CZ
31 5406204D 1 BAFFLE, FRONT DISCHARGE, LH,S150XCE, RED (52" Export Models)

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900885
5900843
5900844
5900845
5900907
5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 53 TP 400-7439-P-M1-SP



48" & 52" Mower Deck - Pulleys, Belt & Idler Arm

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300906
5301029

21

The above parts group applies to the following Mfg. Nos.:

5900885 5900909
5900843

5900844

5900845

5900907

5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 54 TP 400-7439-P-M1-SP



48" & 52" Mower Deck - Pulleys, Belt & Idler Arm

REF NO. PART NO. QTYy. DESCRIPTION

1 5050407X10 3 KEY, 1/4 SQ. X 1-1/4
2 5020095 1 GREASE FITTING, 1/4-28 STRAIGHT
3 5021541 2 BUSHING, FLANGE
4 5600184 2 KIT, PULLEY & SHIELD (Includes Part Nos 5021976 & 5101103)
5 5101351 3 PULLEY, 5.926 OVER BALL (52" MODELS ONLY)
6 5023340 1 SPRING, EXTENSION, SWIVEL END
7 5023435 1 BELT, # 7-8673, 1500Z, 160.6EL, 52" DECK (52" MODELS ONLY)
8 5025150 2 WASHER, 1/2 USS
9 5025158 1 WASHER, 1/2 SAE

10 5025332 3 NUT, 1/2-13 HEX SIDE LOCK

11 5025405 3 NUT, 3/4-16 HEX

12 5025406 3 WASHER, 3/4 BELLEVILLE

13 5043607 1 SPACER, .50 X 1.00 X 2.00

14 5044673 1 SPACER, .52 X 1.00 X .88

15 5044913 1 WASHER, .53 X 1.50 X .25

16 5045022 1 SPACER, .52 X 1.00 X 3.50

17 5045023 1 SPACER, .52 X 1.00 X .44

18 5047027 1 SPACER, .51 X .75 X .56

19 5047142 2 SPACER, .52 X 1.25 X .70

20 5100529 1 PULLEY, IDLER, 6.75 OD X 1.62 FACE (Make sure you have bolt # 5025017X28

& spacer 5044673)

21 5025017X22 1 BOLT, 1/2-13 X 2-3/4 GD5

22 5025017X28 1 BOLT, 1/2-13 X 3-1/2 GD5

23 5025017X36 1 BOLT, 1/2-13 X 4-1/2 GD5

24 5045106A 1 WELD, IDLER ARM - BLK - 5401621A (SV)

25 5402555D 1 PLATE, SPRING ANCHOR - RED

26 5023175 3 PULLEY, 5.72., 48 DECK (48" MODELS ONLY)

27 5023297 1 BELT, # 7-8671, 147.4 (48" MODELS ONLY)

28 5025396 2 NUT, 1/2-13 HEX NYLOCK FLANGE

29 5025127 2 NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)

30 5025011X10 1 BOLT, 5/16-18 X 1-1/4 GD5 YZ

31 5025017X24 1 BOLT, 1/2-13 X 3"

32 5101103 1 SHIELD, PULLEY BEARING

Footnotes

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907
5900884

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

5900909

55

TP 400-7439-P-M1-SP



52" Mower Deck - Housing, Covers, Spindles & Blades (Export Models)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302004

The above parts group applies to the following Mfg. Nos.:
5900909

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 56 TP 400-7439-P-M1-SP



52" Mower Deck - Housing, Covers, Spindles & Blades (Export Models)

REF NO. PART NO. QTYy. DESCRIPTION
1 5101756S 3 BLADE, 18 X .25 X 2.5, 1 X 3.5 (SET OF 3)
2 5022308 6 BODY CLIP, 5/16-18-7GA MATERIAL
3 5023156 12 BOLT, 5/16-18 X 1 1/4 FLANGE
4 5025045 2 NUT, 5/16-24 HEX NYLON LOCK
5 5025155 14 WASHER, 5/16 SAE
6 5025477 3 WASHER, 5/8 GRADE 8, YZ
7 5025392 21 NUT, 5/16-18 HEX NYLOCK FLANGE
8 5025394 7 NUT, 3/8-16 HEX NYLOCK FLANGE
9 5023489 1 CAP, PROTECTOR, .120 ID
10 5061300 1 ROD MOUNT, CHUTE 61"
11 5061095 3 ASSM, SPINDLE, LOW PROFILE
12 5101004 1 SAFETY WALK, 4.00 X 7.50
13 5402403 1 CHUTE, DISCHARGE, RUBBER, 61/72
14 5025145X6 2 BOLT, 5/16-18 X 3/4, CARRIAGE
15 5025320X14 3 BOLT, 5/8-11 X 1-3/4 GD8
16 5405037D 1 GUARD, 52 DECK, RH - RED
17 5061811D 1 GUARD, 52" DECK - LH - RED
18 5061293D 1 WELD, FRAME, CHUTE, 61 - SNP RED
19 5402360A 1 SUPPORT, DISCHARGE CHUTE - BLK
20 5405557A 1 PLATE, DEFLECTOR - BLK (52" Models)
21 5600382 1 DECK SHELL W/ DECALS, 52, S150XCE
22 5025013X10 6 BOLT, 3/8-16 X 1-1/4 GD5
23 5025011X6 6 BOLT, 5/16-18 X 3/4 GD5
24 5404699D 1 WELD,BRACKET, ANTI SCALP - RED
25 5025156 4 WASHER, 3/8 SAE
26 5102015 1 FLAP, STRIPER, 52 DECK
27 5405238A 1 PLATE, SUPPORT - BLK
28 5025011X8 6 BOLT, 5/16-18 X 1 GD5 YZ
29 5600131 1 KIT, DISCHARGE CHUTE (INCLUDES REF NOS 8, 13, 18, 19, 22, 25)
30 5025498 2 5/16 PUSH-ON NUT RETAINER, STL, CZ
31 5061598 1 SPACER, TORSION SPRING,9.63 LG
32 5023385 1 SPRING, TORSION
33 5025164 1 WASHER, 5/16 FENDER
34 5406204D 1 BAFFLE, FRONT DISCHARGE, LH,S150XCE, RED
35 5406205D 1 BAFFLE, FRONT DISCHARGE, RH,S150XCE, RED
36 5025155 8 WASHER, 5/16 SAE
37 5025011X8 8 BOLT, 5/16-18 X 1 GD5 YZ
38 5025392 8 NUT, 5/16-18 HEX NYLOCK FLANGE

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900909

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 57 TP 400-7439-P-M1-SP



Electrical Schematic - Charging Circuit

TO PARKING

CE JUMPER HARNESS BRAKE SWITCH,
5403330

............. -
TOMAN |
HARNESS ¢

331leswcO

i |
. w 1 i
IAIN WIRE HARNESS ! 3 oJS ® i :
503058 WHITE ; GREEN | (EXPORT MODELS GhLY) ®® @ Ly ; E I
H
LH NEUTRAL [ i i i
SwmeH PARKING BRAKE i i
SEAT SWITCH  [] Swirch swirc swirc 1 g I
5100540 bolvir) (A0 — = = — I 3|8 El
5100541 (Iwist-in} Eg_ﬁ ;%_%—n— % m?_g—m— EO___ - i K Cf = i
— H g .
0 > |3 o [ollle} & i i
gl & ¥ = 3 H !
g £ 2] * !
@ z WHITE / RED WHITE / RED Ic i '
I ! I
gg . r | IGNITION SWITCH
YELLOW 5 ; YELLOW fog;?uw glzc\tjl; TAKE
[ | ORANGE s BLAGK ORANGE / BLACK ORANGE (BLACK T AUXILARY 2. RUN BAL&A
‘ r CONNECTOR 3.START | BALA&S
AUXILARY — WHITE {SWACH RECY REDY
CONNECTOR ! YELLOW
WHITE WHITE WHITE
WHITE WHITE
D WHITE / GREEN WHITE / GREEN
@ | l ‘ ORANGE I T f B e L
G "~ PTO
@ « x o T cke | SWITCH M ieuimioN ©
8 2 a622180
ORANGE 3 s % 3 SWITCH
g g 3 a = g ow 5020827
E a § ORANGE g
£ [ L WHITE
o
ORANGE | ORANGE
| BLACK
BLACK. r
VELLOW ]
L
STARTER
BLACK HOURMETER
SOLENOID MOTOR 5100806
2 yll" ORANGE / BLACK
1 RED
Bl g STARTER CABLE Y b
i 2 5023455 VIOLET
> > § SED VIOLET
: - |
% POSITIVE BATTERY CABLE
g 5021542 {KOHLER MODELS USE 5047136} BATTERY
= TOsNGE BLACK j
= swock Ul - E
NEGATIVE BATTERY CABLE g
5044014
VIOLET vioter
[ [ ¢
GRAY 5
T r
i BLUE RED
i _______________________ WHITE VIOLET
! o T T !
! i S8 wnime [
1 i 1
' YeLLOW H ORANGEMH: :
Cio i Lo oo i
i ‘ VIOLET H
1 27HP KOHLER JUMPER HARNESS I — VOLTAGE REGULATOR !
S | e
! 25HP KAWI ENGINE JUMPER HARNESS i
! (AIR COOLED MODELS) H
Lo o e 8 2 e e e e e e e -4

The above parts group applies to the following Mfg. Nos.:
5900885
5900843
5900844
5900845
5900907
5900884

© Copyright #Nam8riggs and Stratton. All Rights Reserved.

5900909

58

TP 400-7439-P-M1-SP



Electrical Schematic - Cranking Circuit

331leswr0

...... ey
T TOMAN | SR amRR
| TO PARKING HARNESS 1 JFUSE "‘-‘;&“3;"“"‘595 !
| CEJUMPER HARNESS  BRAKE SWITGH | |
5403830 '
. o |
MAIN WIRE HARNESS WHITE / GREEN | (BFOR MOORS O . ! !
5103038 i | I i
LH NEUTRAL e ] i '
SWITCH |
5052095 PARKING BRAKE PARKING BRAKE RH NEUTRAL i i
SEATSWITCH  [] Swirch swirc swirc 1 g o
50054 oitin) | (O 20 - - i ] 2 |5 El
5100541 {{wistin) i @ e
luisting _( :—m n[E __( &%—W = _) o= i 2|2 I
o e "M |elie 0ol & ! i
<z =] ¥ 1
& = WHITE / RED WHITE / RED Fd . '
| \ ! I
5z >
=] S | IGNITION SWITCH
vELLOW P 5 b YELLOW POSITION | CIRCUIT MAKE
3 1. OFF GEMEA
| ORANGE / BLACK ORANGE / BLACK CRANGE/BLACK AUXILARY 2. RUN BAL&A
‘ r CONNECTOR 3. START BAL&S
AUXILARY — WHITE {SWTCH RECYRED}
CONNECTOR | YELLOW
WHITE WHITE WHITE
WHITE WHITE
D WHITE / GREEN WHITE / GREEN
@ | l ‘ ORANGE I T f B e L
G ~ PT0
@ « x oo TEmm omke | SWITCH M ieuimioN ©
[ g BUE21EG
ORANGE 3 3 % 3 SWITCH
2 2 a e = = o com 5020527
® = § ORANGE G
é’ [ L WHITE
ORANGE | ORANGE
| BLACK
BLACK
/‘ YELLOW
j STARTER
BLACK HOURMETER
8?35'3?:0 HOTOR 5100856
2 *ll“ ORANGE / BLACK
1 RED
H
i 3 ST vioLer
g 2 « VIOLET
; - ..
@ RED ¥
% FOSITIVE BATTERY CABLE ‘ ®
g 5021542 (KOHLER MODELS USE 5047136) BATTERY
= TOSNGIME ) BLACK nf
F  olock CUliF - a
NEGATIVE BATTERY CABLE g
VIOLET serma VIOLET
r GRAY ( (
. r
' I'lE_D
{
i VIOLET
, ORANGE
I MHITE  tD) (S ] B L T T L e A L b e - — - — " - - - -
i i !
! i S8 wnime [
1 i 1
H YELLOW H OFANGI B .
o — R EET) i
i : VIOLET H
| 27HP KOHLER JUMPER HARNESS | - VOLTAGE REGULATOR I
I HAH1H ' VELLOW H
e e | ] 1 !
H 25HP KAWI ENGINE JUMPER HARNESS ]
! {AIR COOLED MODELS) .
L e m s s . s i e s . e e e . —d

The above parts group applies to the following Mfg. Nos.:
5900885
5900843
5900844
5900845
5900907
5900884

© Copyright #Nam8riggs and Stratton. All Rights Reserved.

59

5900909

TP 400-7439-P-M1-SP



Electrical Schematic - Ignition Grounding Circuit / Operator Presence

331eswiO

27HP KOHLER JUMPER HARNESS
5408515

SR S |

VELLOW

25HP KAWI ENGINE JUMPER HARNESS
(AIR COOLED MODELS)

o e e e s e s
. TOMAIN | T EraCm o o = o e
] T0 PARKING — HARNESS ! | FUSE BLOCK HARNESS !
| CEJUMPER HARNESS  BRAKE SWITCH | I |
MAIN WIRE HARNESS H 5403830 1 i H
5400653 WHITE / GREEN | (EXPORT MODELS CNLY) H I !
i ! I I
LH NEUTRAL M 1 i H
SWITCH ittt !
5052095 PARKING BRAKE PARKING BRAKE RH NEUTRAL i i
SWITCH SWITCH SWITCH E
SEAT SwiTcH S022182 522162 5622005 i - B s g
5100541 (lnistin - —) H ES e .
-l ] " € N _ {w i g S
H g 1
2 |3 Q © ol % i i
] = > 3 3 H !
19 | bg ¢ i i
B WHITE / RED. y WHITE ¢ RED L i i
N ] H .
£F r i IGNITION SWITCH
vELLOW || 5 b YELLOW POSITION | CIRCUIT MAKE
2 1. OFF G&MRA
|} oranae s BLAGK ORANGE / BLACK \ CRANGE { BLACK AUXILARY 2. RUN B&L&A
CONNECTOR )
CONNECTOR J 4 [ VELLOW
WHITE WHTE LA HITE
WHITE L L WHITE I
D WHITE / GREEN I ‘ WHITE / GREEN
o I l I ORANGE —— ;| T e R s L 5
"4 "4 \I P10
S o x P oo | SWITCH
st 2 a622180
ORANGE B 5 P .
E; a d i
= § ORANGE
é I L WHITE
ORANGE | ORANGE
| BLACK
BLACK
VELLOW
j STARTER
BLACK HOURMETER
8?35'3?:0 HOTOR 5100856
2 ||“ ORANGE / BLACK
1 RED
I
> > é EED VIOLET
: - L L
% POSITIVE BATTERY CABLE ‘ @
z 5021542 (KOHLER MODELS USE 5047136) BATTERY
g
= TOSNGNE BLACK j
T olock - E
NEGATIVE BATTERY CABLE g
VIOLET serma VIOLET
r GRAY ( (
Tiomam TEnamE T T e T - r
H BLUE RED
| HARNESS iy __ HARMESS | i STARTER ! —
i i i i | VIOLET
. TEHASRES H
i IH L e e e e e o e 1 1
| i | i i
| i H i 52 e TE [
! ELow H SPANooE o ! ! 9 !
H YELLOY H ‘ OFANGEAHS .
o l LU | Lo o frue sormon] i
H 1:27HP KoF R . ® VIOLET H
| | [
| !
4

The above parts group applies to the following Mfg. Nos.:

5900885
5900843
5900844
5900845
5900907
5900884

© Copyright #Nam8riggs and Stratton. All Rights Reserved.

5900909

60

TP 400-7439-P-M1-SP



Electrical Schematic - PTO Circuit

331leswpO

CE JUMPER HARNESS
s

5103830
(EXPORT MODELS ONLY}

|
|
MAIN WIRE HARNESS WHITE / GREEN ! !
503068 I |
LH NEUTRAL e i :
SWITCH |
5022095 PARKING BRAKE PARKING BRAKE RH NEUTRAL i i
- SWITCH SWITCH SWITCH 2
g%ﬁ;?‘?{)gcl: Oic 5022182 5022182 5022095 i B % ; i
L0541 (twistiny O —] H & g .
100541 (bistiny O \{I.? o o we Qul Y o 1 = |2 T
- T e A N |
0 > |3 o [ollle} & i i
& = > o @ H '
: I £ > I |
= WHITE / RED WHITE / RED Ic . '
I ! I
gg r | IGNITION SWITCH
vELLOW 5 b YELLOW POSITION | CIRCUIT MAKE
t 1. OFF GEMEA
| oranGe / BLACK ORANGE / BLACK ORANGE (BLACK _ | AUXILARY 2. RUN BAL&A
‘ r CONNECTOR 3.START  |BA&L&S
AUXILARY — i WHITE {SWTCH RECYRED}
CONNECTOR YELLOW
WHITE WHITE WHITE
WHITE WHITE
D WHITE / GREEN WHITE / GREEN
@ | l ORANGE I T [ B e L
G ~ PT0
@ « x pCmm T ke | SWITCH M ieuimioN ©
[ g BUE21EG
ORANGE 3 [ % 3 N SWITCH
g g a a ] ‘? F oM 5020627
3 LG
E & § ORANGE
é’ [ L WHITE
ORANGE r, ‘ ORANGE
BLACK | BLACK
BLACK . o -
BLACK pey GRAY E r YELLOW
STARTER A &|
SOLENOID MOTOR HOURMETER
1721815 5100896 P
2 yll“ ORANGE / BLACK,
1 RED
I
il 8 ST vioLer
> > EED VIOLET
RED ¥ I
% POSITIVE BATTERY CABLE
2 5021542 (KOHLER MODELS USE 5047136} BATTERY
g
TOENGINE | 1L BLACK m
slock M - I
NEGATIVE BATTERY CABLE g
5044014
VIOLET VIOLET N
[ ¢
GRAY \
"4
-
i BLUE RED
i _______________________ WHITE VIOLET
! T !
! i S8 wnime [
1 i I
H YELLOW H OFANGI B .
o | o oW sen) i
i : VIOLET H
| 27HP KOHLER JUMPER HARNESS | . VOLTAGE REGULATOR !
I 5408515 ' VELLOW H
e | i I
H 25HP KAWI ENGINE JUMPER HARNESS ]
! {AIR COOLED MODELS) .
L e m s s . s i e s . e e e . —d

The above parts group applies to the following Mfg. Nos.:

5900885 5900909
5900843

5900844

5900845

5900907

5900884

© Copyright #NamBriggs and Stratton. All Rights Reserved. 61 TP 400-7439-P-M1-SP






Hardware Identification

Common Hardware Types

Hex Head Capscrew (S) Washer
 S—

@ Lockwasher

Carriage Bolt
o @) Hex Nut

Standard Hardware Sizing

When a washer or nut is identified as 1/2”, this is the
Nominal size, meaning the inside diameter is 1/2 inch; if a
second number is present it represent the threads per inch

When bolt or capscrew is identified as 1/2 - 16 x 27, this
means the Nominal size, or body diameteris 1/2 inch; the
second number represents the threads per inch (16 in this
example, and the final number is the body length of the
bolt or screw (in this example 2 inches long).

The guides and ruler furnished below are designed to
help you select the appropriate hardware and tools.

—Q
L 11
r = Inside
£ ( - ) Diameter
- \
;* \ J
s
e Screw, 1/2 x 2
—— Body
| Diameter
N
;: Body
" Length
—<
L N
—
—
< Y
NS
—
e S

Wrench & Fastener Size Guide

1/4” Bolt or Nut 5/16” Bolt or Nut

& Torque Specifications

Torque Specification Chart
FOR STANDARD MACHINE HARDWARE (Tolerance +20%)
Hardware : :
Grade <
SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of in/Ibs in/lbs in/lbs
Hardware | ft/lbs | Nm. ft/ibs | Nm. ft/Ibs Nm.
8-32 19 2.1 30 34 41 4.6
8-36 20 2.3 31 3.5 43 49
10-24 27 3.1 43 49 60 6.8
10-32 31 3.5 49 5.5 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 " 15.0 17 23.1 25 34.0
5/16-24 12 16.3 19 25.8 27 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 35 47.6 50 68.0
7/16-14 30 40.8 50 68.0 70 95.2
7/16-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68.0 75 | 102.0 110 149.6
1/2-20 55 74.8 90 | 122.4 120 163.2
9/16-12 65 88.4 110 | 149.6 150 204.0
9/16-18 75 | 102.0 120 | 163.2 170 231.2
5/8-11 90 | 1224 150 | 204.0 220 299.2
5/8-18 100 | 136 180 | 2448 240 326.4
3/4-10 160 | 217.6 260 | 353.6 386 525.0
3/4-16 180 | 2448 300 | 408.0 420 571.2
7/8-9 140 | 1904 400 | 544.0 600 816.0
7/8-14 155 | 210.8 440 | 5984 660 897.6
1-8 220 | 299.2 580 | 788.8 900 | 1,244.0
1-12 240 | 326.4 640 | 870.4 | 1,000 | 1,360.0
NOTES
1. These torque values are to be used for all hardware
excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.
2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grade 5
torques.
b. for flange whizlock nuts and screws - use 135% of
grade 5 torques.
3. Unless otherwise noted on assembly drawings, all torque
values must meet this specification.

3/8” Bolt or Nut

Wrench—7/16" Wrench—1/2” Wrench—9/16”

7/16” Bolt or Nut
Wrench (Bolt)—5/8”

Wrench (Nut)—11/16”

1/2” Bolt or Nut
Wrench—3/4”




Parts
Manual
S$150X Series

Zero-Turn Riding Mower

IT IS THE POLICY OF BRIGGS STRATTON TO IMPROVE ITS PRODUCTS WHENEVER IT
IS POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE
CHANGES OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY
OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED

Briggs and Stratton Power Products Group, LLC.

5375 North Main Street
Munnsville, NY 13409 USA
800-933-6175

WWW.snapperpro.com

© Copyright 2012 Briggs and Stratton Corporation
All Rights Reserved. Printed In USA.





<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.5
  /CompressObjects /Off
  /CompressPages false
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize false
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness false
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Remove
  /UsePrologue false
  /ColorSettingsFile (None)
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 2400
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly true
  /PDFXNoTrimBoxError false
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (U.S. Web Coated \050SWOP\051 v2)
  /PDFXOutputConditionIdentifier (CGATS TR 001)
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<
    /ENU (Briggs Graphics with 300dpi downsamples. Includes crops and bleed.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks true
      /AddPageInfo false
      /AddRegMarks false
      /BleedOffset [
        9
        9
        9
        9
      ]
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /HighResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MarksOffset 12.002400
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PageMarksFile /RomanDefault
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




